Ford AOD-4R70W-AODE Cable Operated Shifter Installation Instructions

Size: px
Start display at page:

Download "Ford AOD-4R70W-AODE Cable Operated Shifter Installation Instructions"

Transcription

1 Ford AOD-4R70W-AODE Cable Operated Shifter Installation Instructions Building American Quality With A Lifetime Warranty! TOLL FREE Ford AOD-4R70W-AODE Cable Operated Shifter Installation Instructions General Installation Notes: Please read these instructions completely before beginning the installation. If you have any questions please call. Before beginning the installation, disconnect the negative battery cable and use wheel chocks to block the vehicle's wheels. Make sure the engine, transmission, body and frame are properly grounded. Aluminum Adjuster Plug Tabs 5/16"-24 x 1/2" Button Head Bolts 5/16" Lock Washers 5/16"-24 Nylock Jam Nuts 5/16"-24 x 1" Button Head Bolt Cable Clamp When installing a Lokar shifter onto an AOD transmission, Lokar's AOD Kickdown Kit will also be required (sold separately). Refer to Figs. 1, 2 and 3 for the component names. Tools and Materials Required: Standard Allen wrenches: 5/64", 1/8", 5/32", 3/16" Wrench or Socket Sizes: 3/8", 7/16", 1/2", 9/16", 7/8", 15/16", 13mm Tape Measure Metal cutting tool, such as a hacksaw or a die grinder with a cut-off wheel Drill and 5/16" drill bit Ohmmeter Wire cutters/strippers Wire crimping or soldering tools Blue thread locking compound Lokar Shifters are designed to fit specific transmissions. Before installing the shifter, verify that you have the proper model for your transmission. If your shifter does not seem to connect to the transmission properly, do not make modifications during installation as this may void your warranty. Call for assistance. Verify that the shifter length you have purchased is what you actually want. When installed, the bottom of the shifter lever will be approximately 3-1/2" - 4" above the bottom of the shifter main frame. From that point up to the top of the knob is how the shifter length is determined. This shifter requires the installation of a Lokar Selector Shaft and Trans Arm kit (included). The Selector Shaft and Trans Arm kit can be installed with the transmission in the vehicle. However, if the transmission is already removed from the vehicle, it is easier to install the Selector Shaft and Trans Arm kit while the transmission is removed. The shifter must be installed into the vehicle before attempting to make any adjustments. The shifter is designed to lock in Park and in Neutral. You must depress the release button in the top of the shifter knob in order to shift out of Park or Neutral. To shift from Park directly to Overdrive, depress the release button and then hold it down while moving the shifter lever, and the shifter will automatically stop in the Overdrive position. Once you release the button, then the shifter will allow you to move the lever into Drive. You must depress the button again to shift down into low gear. Fig. 1 1/4"-28 Nylock Nut 1/4"-28 x 5/8" Button Head Bolts and Nylock Nuts Straight Selector Shaft with Trans Arm 1/4"-28 x 1" Button Head Bolt and Flat Washer Fig. 2 1/4"-28 Jam Nut 5/8"-18 Jam Nuts with Internal Fig. 3 Tooth Lock Washers Page 1 1-1/4" Offset 2-1/2" Offset Upper Cable Bracket 1/4"-28 Jam Nut Cable 3/4" Spacers Lower Cable ing Bracket M8 x 40mm Bolts, Lock Washers, and Flat Washers Release Button ing Bracket 5/16"-24 Nylock Nut 1/4"-28 x 1" Button Head Bolt, Flat Washer, and Nylock Nut Shifter Lever Quad Lever

2 Above Installation Below Installation Tabs Tabs 5/16"-24 x 1/2" Button Head Bolts with Lock Washers 5/16"-24 x 1/2" Button Head Bolts with Lock Washers Tab Fig. 5 5/16"-24 x 3/8" Button Head Bolts and Lock Washers in curved, slotted holes Step 1: If your vehicle already has a shifter of any type installed, disconnect all shifter linkage and remove the shifter and its related hardware (neutral safety switch, back-up light switch, etc.). Step 2: Determine exactly where you want the shifter to be located. The shifter may be mounted either on top of the floor or underneath the floor. NOTE: For vehicles that had a floor shifter previously, determine if the existing hole in the floor will be adequate for mounting and operation of the Lokar shifter. If not, the floor will need to be modified. If you are mounting the shifter on top of the floor, you will need a slot in the floor for the quad arm to pass through. If you are mounting the shifter underneath the floor, you will also need an opening for the floor mount mounting bracket. Step 3: There are two pairs of floor mount tabs in the shifter kit. How they are arranged when installed on the shifter depends on if you are mounting the shifter above or below the floor, and on the size of the shifter boot ring if you are installing a shifter boot and ring directly on the floor. If you are using the Lokar rectangular shifter boot and ring, at least two of the floor mount tabs (both front or both rear) must be installed pointing inward. See Fig. 4 to determine how the floor mount tabs need to be positioned for your particular application. Attach the floor mount tabs to the floor mount mounting bracket as shown in Fig. 4 with the 5/16"-24 x 1/2" button head bolts and lock washers. Leave the bolts loose enough so that adjustments can be made later during the installation. Step 4: Make sure the two 5/16"-24 x 3/8" button head bolts that are in the curved, slotted holes in the left side of the floor mount mounting bracket are tight. Fig. 5 Place the shifter in the desired location. Make sure the shifter will not interfere with the dash when in Park, or with the seat when in low gear. The shifter assembly may be tilted forward or backward if needed by loosening the two button head bolts that are in the curved, slotted holes in the left side of the floor mount mounting bracket. Retighten the button head bolts in the curved, slotted holes once you have the shifter assembly at the angle you want. NOTE: If you ever disassemble the shifter assembly, be sure that the 5/16"-24 x 3/8" button head bolts and lock washers are put back into the curved, slotted holes in the floor mount mounting bracket. Installing longer bolts will prevent the shifter from operating. Push the floor mount tabs flush against the floor, and mark the center of the bolt holes in the floor mount tabs onto the floor. Center punch the marks, and drill four 5/16" diameter holes. Step 5: Attach the shifter to the floor using four 5/16"-24 x 1/2" button head bolts and nylock jam nuts. Once the shifter is mounted to the floor, tighten the floor mount tab to floor mount mounting bracket bolts. Step 6: Make sure the shifter is in the Park position. Check the position of the quad lever. It should be pointing to about the 5:00 position. Fig. 6 If it is not, loosen the set screw in the top of the quad lever with a 1/8" Allen wrench and slide the quad lever off of the shaft. The shifter may have to be removed to do this, depending on how large the opening is in the tunnel. Reposition the quad lever on the shaft at approximately the 5:00 position, and retighten the set screw. Determine which one of the quad arms included in the kit should be used to mount to the quad lever. There are three different options to choose from: straight, 1-1/4" offset and 2-1/2" offset. NOTE: For the best results, use the quad arm with the least amount of offset that will still clear the transmission and work for your application. Install the quad arm onto the quad lever using the two 1/4"-28 x 5/8" button head bolts and nylock jam nuts. Fig. 7 Fig. 4 Tabs turned inward for Shifter Boot Ring clearance Page 2

3

4 Step 16: Check the adjustment of the shifter by placing the shifter lever all the way forward into the Park position. Make sure that the release button still moves up and down freely. The release button should be flush with the knob in Park and Neutral. In the Reverse position, you cannot pull the lever back into Neutral without depressing the release button. While the shifter is in the Park position, make sure the transmission is firmly in the Park detent, with no tension on the cable. You can verify that there is no tension on the cable by removing the 1/4"-28 x 1" bolt with nylock nut that attaches the rod end to the quad lever or trans arm at either end of the cable. Make sure the hole in the rod end exactly aligns with the hole in the quad lever or trans arm. The bolt should pass freely through both holes at the same time without binding. Do not force the holes to line up. If the holes are not aligned, use the 5/8"-18 jam nuts at the lower cable mounting bracket to get the adjustment close. Then you can fine-tune it by adjusting the rod ends until you can slide the bolt in and out without putting tension on the cable. Make sure that the quad lever and trans arm do not move during the adjustment procedure. Use this adjustment routine until the bolts will pass freely in and out of both of the rod ends and the quad lever and trans arm. Reinstall the 1/4"-28 nylock nuts and the flat washers onto the bolts and tighten. Once you have the shifter adjusted correctly, tighten the 1/4"-28 jam nuts on the ends of the cable, and the 5/8"-18 jam nuts at the lower cable mounting bracket. Fig. 10 1/4"-28 Jam Nut Cable Lower Cable ing Bracket 5/8"-18 Jam Nuts with Internal Tooth Lock Washers Make sure the is sandwiched between the Flat Washer and the Make sure the is sandwiched between the Flat Washer and the Trans Arm Fig. 11 1/4"-28 Nylock Nut Trans Arm 1/4"-28 x 1" Button Head Bolt Flat Washer Fig. 12 1/4"-28 Nylock Nut 1/4" Flat Washer 1/4"-28 x 1" Button Head Bolt Retaining Groove 5/16"-24 x 1" Button Head Bolt Upper Cable ing Bracket Cable Clamp Make sure the Bolt is seated in the Retaining Groove Fig. 13 Fig. 14 5/16"-24 x 1" Button Head Bolt, with Nylock Nut hidden from view Page 4

5 Neutral Safety Switch Adjustment and Wiring Step 17: For the neutral safety switch to function properly, the shifter linkage must be adjusted correctly. Do not attempt to adjust the neutral safety switch unless you have completed Step 16. The Lokar neutral safety switch is a simple on/off, non-directional switch. The switch passes current (turns on) when the ball is pushed in. It does not pass current (turns off) when the ball is out at its at-rest position. Double check to make sure that the bolts in the slotted, curved holes on the left side of the floor mount mounting bracket are tight. Fig. 5 Step 18: Remove the neutral safety switch and washer from the right side of the shifter using a 7/8" wrench or socket. Fig. 16 Step 19: Loosen, but do not remove, the two 5/16"-24 x 3/8" button head bolts that attach the switch plate to the right side of the floor mount mounting bracket (the bolts are in curved, slotted holes). Fig. 16 WARNING: Before taking the shifter out of Park, be sure that the vehicle s tires are blocked and the parking brake is set to avoid movement of the vehicle. Step 20: Put the shifter into the Reverse position. Reposition the switch plate so that the hole in the switch plate lines up with the center groove in the shifter body. Fig. 17 Screw the provided aluminum adjuster plug into the neutral safety switch opening. Wiggling the switch plate slightly forward and back while you are screwing the aluminum adjuster plug in will help get the shifter body centered on the adjuster plug. Fig. 18 Step 21: Retighten the two 5/16"-24 x 3/8" button head bolts that attach the right side of the floor mount mounting bracket to the switch plate. Step 22: Remove the aluminum adjuster plug, and reinstall the neutral safety switch and washer onto the shifter. Test for continuity by connecting an ohmmeter lead to each stud on the neutral safety switch. When adjusted correctly, you will only have continuity between the two switch studs when the shifter is in Park or Neutral. Continuity in any other gear requires readjustment of the neutral safety switch or the shifter. Step 23: Connect the neutral safety switch between your ignition switch and starter circuits. Check the wiring of your fuse panel: If there are (2) connections for a neutral safety switch, run a #12 (or heavier) stranded wire from these terminals in your fuse panel to the (2) terminals on the neutral safety switch. That completes the Neutral Safety Switch wiring. If your fuse panel does not have neutral safety switch connections, locate the wire going from the ignition switch to the starter. If GM color codes are used, this wire will usually be purple. After locating the wire, disconnect it from the starter. It must be cut and routed from the ignition switch to one of the neutral safety switch terminals, and from the other neutral safety switch terminal to the same stud on the starter where the original wire was removed. If the wire must be lengthened, be sure to use wire that is at least the same size or larger than the original. Step 24: Reconnect the negative battery cable and check operation. Make sure that the engine will not start in reverse or a drive gear. If it does, follow the neutral safety switch adjustment procedure again. If your car should ever start in any gear other than Park or Neutral, please readjust the neutral safety switch accordingly. Tighten all brackets and bolts correctly and securely and there should be no movement or maladjustment. If you have any questions after following this procedure, please call Lokar Technical Support. Step 25: Once the installation is completely finished and the neutral safety switch is adjusted, remove each of the 5/16"-24 x 3/8 button head bolts from the slotted, curved holes in the floor mount mounting bracket one at a time, apply blue thread locking compound to the threads, and reinstall. See Fig. 19 for a completed installation. Fig. 15 Fig. 16 5/16"-24 x 3/8" Button Head Bolts Switch Plate Neutral Safety Switch and Washer Page 5

6 Fig. 17 Shifter in reverse position Shifter in reverse position Release Button Switch Plate Aluminum Adjuster Plug Shifter Knob Center Groove in Shifter Body Jam Nut DO NOT REMOVE Set Screw 5/16"-24 x 3/8" Button Head Bolts Fig. 18 Fig. 19 Fig. 20 Shifter Lever Lokar Shifter Knob Removal Instructions (For Shifters Manufactured 1995 and Later) For shifters manufactured 1994 and earlier, please contact Lokar for assistance. To Remove Shifter Knob: Step 1: Make sure the shifter is all the way forward in the Park position. Step 2: Loosen the jam nut below the shifter knob. DO NOT loosen or remove the set screw that is in the knob. Fig. 20 Step 3: Turn the shifter knob counter-clockwise to remove. To Install Shifter Knob: Step 1: Make sure the jam nut is still in place on the shifter lever. Step 2: Screw the shifter knob onto the shifter lever until the release button comes up flush with the top of the shifter knob. Step 3: Tighten the jam nut up against the bottom of the shifter knob. Step 4: Check to make sure that depressing the release button allows the shifter lever to be moved, and that the shifter lever still locks in Park and Neutral. If the shifter will not come out of PARK with the release button fully depressed, tighten the knob one turn and check it again. If the shifter does not lock in PARK, loosen the knob one turn and check it again. Page 6

Ford AOD-4R70W-AODE Cable Operated Shifter Installation Instructions

Ford AOD-4R70W-AODE Cable Operated Shifter Installation Instructions Ford AOD-4R70W-AODE Cable Operated Shifter Installation Instructions Building American Quality With A Lifetime Warranty! TOLL FREE 1-877-469-7440 tech@lokar.com www.lokar.com Ford AOD-4R70W-AODE Cable

More information

Ford C4 and C6 Floor Mount Automatic Transmission Shifter Installation Instructions

Ford C4 and C6 Floor Mount Automatic Transmission Shifter Installation Instructions Ford C4 and C6 Mount Automatic Transmission Shifter Installation Instructions Building American Quality With A Lifetime Warranty! TOLL FREE 1-877-469-7440 tech@lokar.com www.lokar.com Ford C4 and C6 Mount

More information

GM Floor Mount Automatic Transmission Shifter Installation Instructions

GM Floor Mount Automatic Transmission Shifter Installation Instructions GM Mount Automatic Transmission Shifter Installation Instructions Building American Quality With A Lifetime Warranty! TOLL FREE 1-877-469-7440 tech@lokar.com www.lokar.com GM Mount Automatic Transmission

More information

Powerglide Automatic Floor Mount Shifter Installation Instructions

Powerglide Automatic Floor Mount Shifter Installation Instructions Powerglide Automatic Mount Installation Instructions Building American Quality With A Lifetime Warranty! TOLL FREE 1-877-469-7440 (865) 966-2269 FAX (865) 671-1999 tech@lokar.com www.lokar.com Powerglide

More information

Chrysler 727, 904, 518 Floor Mount Automatic Transmission Shifter Installation Instructions

Chrysler 727, 904, 518 Floor Mount Automatic Transmission Shifter Installation Instructions Chrysler 727, 904, 518 Mount Automatic Transmission Shifter Installation Instructions Building American Quality With A Lifetime Warranty! TOLL FREE 1-877-469-7440 tech@lokar.com www.lokar.com Release Button

More information

Ford AOD, 4R70W, and AODE Automatic Trans Mount Shifter Installation Instructions

Ford AOD, 4R70W, and AODE Automatic Trans Mount Shifter Installation Instructions Ford AOD, 4R70W, and AODE Automatic Trans Mount Installation Instructions Building American Quality With A Lifetime Warranty! TOLL FREE 1-877-469-7440 tech@lokar.com www.lokar.com Ford AOD, 4R70W, and

More information

4L80E Automatic Trans Mount Shifter Installation Instructions

4L80E Automatic Trans Mount Shifter Installation Instructions 4L80E Automatic Trans Mount Installation Instructions Building American Quality With A Lifetime Warranty! TOLL FREE 1-877-469-7440 tech@lokar.com www.lokar.com 4L80E Automatic Trans Mount Installation

More information

TH200 & TH200-4R Automatic Trans Mount Shifter Installation Instructions

TH200 & TH200-4R Automatic Trans Mount Shifter Installation Instructions TH200 & TH200-4R Automatic Trans Mount Installation Instructions Building American Quality With A Lifetime Warranty! TOLL FREE 1-877-469-7440 (865) 966-2269 FAX (865) 671-1999 tech@lokar.com www.lokar.com

More information

Ford C6 Automatic Trans Mount Shifter Installation Instructions

Ford C6 Automatic Trans Mount Shifter Installation Instructions Ford C6 Automatic Trans Mount Installation Instructions Building American Quality With A Lifetime Warranty! TOLL FREE 1-877-469-7440 tech@lokar.com www.lokar.com Ford C6 Automatic Trans Mount Installation

More information

TH400 Automatic Trans Mount Shifter Installation Instructions

TH400 Automatic Trans Mount Shifter Installation Instructions TH400 Automatic Trans Mount Installation Instructions Building American Quality With A Lifetime Warranty! TOLL FREE 1-877-469-7440 tech@lokar.com www.lokar.com TH400 Automatic Trans Mount Installation

More information

Chrysler 45RFE Tailmount Automatic Transmission Shifter Installation Instructions

Chrysler 45RFE Tailmount Automatic Transmission Shifter Installation Instructions Chrysler 45RFE Tailmount Automatic Transmission Installation Instructions Building American Quality With A Lifetime Warranty! TOLL FREE 1-877-469-7440 tech@lokar.com www.lokar.com Chrysler 45RFE Tailmount

More information

TH350 Automatic Trans Mount Shifter Installation Instructions

TH350 Automatic Trans Mount Shifter Installation Instructions TH350 Automatic Trans Mount Installation Instructions Building American Quality With A Lifetime Warranty! TOLL FREE 1-877-469-7440 (865) 966-2269 FAX (865) 671-1999 tech@lokar.com www.lokar.com TH350 Automatic

More information

Chrysler 727, 904, and 518 Automatic Trans Mount Shifter Installation Instructions

Chrysler 727, 904, and 518 Automatic Trans Mount Shifter Installation Instructions Chrysler 727, 904, and 518 Automatic Trans Mount Installation Instructions Building American Quality With A Lifetime Warranty! TOLL FREE 1-877-469-7440 tech@lokar.com www.lokar.com Chrysler 727, 904, and

More information

700-R4, 4L60, and 4L60E Automatic Trans Mount Shifter Installation Instructions

700-R4, 4L60, and 4L60E Automatic Trans Mount Shifter Installation Instructions 700-R4, 4L60, and 4L60E Automatic Trans Mount Installation Instructions Building American Quality With A Lifetime Warranty! TOLL FREE 1-877-469-7440 tech@lokar.com www.lokar.com 700-R4, 4L60, and 4L60E

More information

Installation Instructions

Installation Instructions Powerglide Automatic Trans Mount Installation Instructions Building American Quality With A Lifetime Warranty! TOLL FREE 1-877-469-7440 (865) 966-2269 FAX (865) 671-1999 tech@lokar.com www.lokar.com Powerglide

More information

Automatic Electronic Sport Mode Shifter Installation Instructions

Automatic Electronic Sport Mode Shifter Installation Instructions Automatic Electronic Sport Mode Installation Instructions Building American Quality With A Lifetime Warranty! TOLL FREE 1-877-469-7440 tech@lokar.com www.lokar.com Release Automatic Electronic Sport Mode

More information

Lokar Cable Operated Sensor Kit Installation Instructions

Lokar Cable Operated Sensor Kit Installation Instructions Lokar Cable Operated Sensor Kit Installation Instructions For GM TH350, TH400, TH200, 200-4R, 700-R4, 4L60 (and 4L60E, 4L80E with Long Selector Shaft) Building American Quality With A Lifetime Warranty!

More information

Lokar Cable Operated Sensor Kit Installation Instructions For Ford C4 and C6

Lokar Cable Operated Sensor Kit Installation Instructions For Ford C4 and C6 Lokar Cable Operated Sensor Kit Installation Instructions For Ford C4 and C6 Building American Quality With A Lifetime Warranty! TOLL FREE 1-877-469-7440 tech@lokar.com www.lokar.com Lokar Cable Operated

More information

Lokar Cable Operated Sensor Kit Installation Instructions

Lokar Cable Operated Sensor Kit Installation Instructions Lokar Cable Operated Sensor Kit Installation Instructions For GM TH350, TH400, TH200, 200-4R, 700-R4, 4L60 (and 4L60E, 4L80E with Long Selector Shaft) Index Cable Stop Lokar Cable Operated Sensor Kit Installation

More information

Installation Instructions Z-Gate Shifter

Installation Instructions Z-Gate Shifter Installation Instructions Z-Gate Shifter Part Number 80681 1998, 2001 by B&M Racing and Performance Products The B&M Z-Gate shifter can be used in vehicles equipped with most popular three speed automatic

More information

TCI FastGate Shifter Installation Instructions

TCI FastGate Shifter Installation Instructions 151 INDUSTRIAL DRIVE ASHLAND, MISSISSIPPI 38603 http://www.tciauto.com TELEPHONE: 662-224-8972 FAX LINE: 662-224-8255 E-MAIL: tech@tciauto.com TCI 616541 FastGate Shifter Installation Instructions The

More information

Z-Gate Universal Shifter

Z-Gate Universal Shifter Installation Instructions Z-Gate Universal Shifter Fits: GM, Ford, Lincoln and Chrysler Transmissions See Application Guide for Specific Applications Part #80681 Rev 06/01/2018 WORK SAFELY! For maximum

More information

Installation Instructions. QuickSilver Shifter. Fits: GM, Ford, Chrysler Transmissions See Application Guide for Specific Applications Part # 80683

Installation Instructions. QuickSilver Shifter. Fits: GM, Ford, Chrysler Transmissions See Application Guide for Specific Applications Part # 80683 Installation Instructions QuickSilver Shifter Fits: GM, Ford, Chrysler Transmissions See Application Guide for Specific Applications Part # 80683 WORK SAFELY! For maximum safety, perform this installation

More information

PRO RATCHET UNIVERSAL SHIFTER

PRO RATCHET UNIVERSAL SHIFTER Installation Instructions PRO RATCHET UNIVERSAL SHIFTER Fits: GM, Ford and Chryslers w/automatic Transmission See Application Guide for Specific Vehicles Catalog # 80842 WORK SAFELY! For maximum safety,

More information

Technical Support (707)

Technical Support (707) Installation Instructions UNIMATIC SHIFTER Fits: GM, Powerglide, Ford and Chrysler Transmissions See Application Guide for Specific Vehicles Catalog # 80775 WORK SAFELY! For maximum safety, perform this

More information

Hurst VMATIC3 INSTALLATION

Hurst VMATIC3 INSTALLATION FORM 159 8530 07/12 Hurst VMATIC3 3-Speed & 4-Speed Automatic Shifter Catalog #3838530 2012 by Hurst Performance The Hurst Vmatic3 shifter can be used in vehicles equipped with most popular three speed

More information

INSTALLATION INSTRUCTIONS LOKAR COLUMN SHIFT LINKAGE

INSTALLATION INSTRUCTIONS LOKAR COLUMN SHIFT LINKAGE INSTALLATION INSTRUCTIONS LOKAR COLUMN SHIFT LINKAGE Part No. ACA-1807 (Ford AOD) STOP! PLEASE READ ALL INSTALLATION INSTRUCTIONS BEFORE BEGINNING INSTALLATION. CALL LOKAR FOR ANY QUESTIONS OR UNCERTAINTIES

More information

Installation Instructions Right Hand Drive Megashifter

Installation Instructions Right Hand Drive Megashifter Installation Instructions Right Hand Drive Megashifter Part Number 80685 1995, 2001, 2006, 2010 by B&M Racing & Performance Products The B&M Right Hand Drive Megashifter is designed specifically for vehicles

More information

Light Truck MegaShifter

Light Truck MegaShifter Installation Instructions Light Truck MegaShifter The B&M Light Truck Megashifter shifter is designed to be used in most light trucks equipped with most popular three speed or four speed automatic transmissions.

More information

Installation Instructions Unimatic Shifter

Installation Instructions Unimatic Shifter Installation Instructions Unimatic Shifter Universal Shifter for Automatic Transmissions Part Number 80775 2010, 2000 by B&M Racing & Performance Products The B&M Unimatic is a universal shifter that will

More information

Installation Instructions Unimatic Shifter

Installation Instructions Unimatic Shifter Installation Instructions Unimatic Shifter Universal Shifter for Automatic Transmissions Part Number 80775 2000 by B&M Racing & Performance Products LLC The B&M Unimatic is a universal shifter that will

More information

Installation Instructions Megashifter

Installation Instructions Megashifter Installation Instructions Megashifter The B&M Megashifter shifter can be used in vehicles equipped with most popular three speed or four speed automatic transmissions. Your B&M Megashifter comes equipped

More information

Technical Support (707)

Technical Support (707) Installation Instructions CONSOLE MEGASHIFTER Fits: 1982-1992 Camaro & Firebird w/automatic Transmission *except 1988-1992 Firebird Formula Model Catalog # 80692 WORK SAFELY! For maximum safety, perform

More information

Photo 1. Shift pattern gate plate

Photo 1. Shift pattern gate plate Installation Instructions MAGNUM GRIP STREET BANDIT SHIFTER Fits: GM, Chrysler, and Ford Automatic Transmissions See Application Guide for Specific Vehicles Catalog # 81050 WORK SAFELY! For maximum safety,

More information

Installation Instructions Sport Shifter

Installation Instructions Sport Shifter The B&M Sport Shifter can be used in vehicles equipped with most popular three speed or four speed automatic transmissions. It is equipped with neutral safety and backup light switches, transmission brackets

More information

Stealth Pro Ratchet Shifter

Stealth Pro Ratchet Shifter Installation Instructions Stealth Pro Ratchet Shifter Part Number 81120 & 81121 (see www.bmracing.com for the latest technical product information) 2010, 2006 by B&M Racing and Performance Products The

More information

Installation Instructions Street Bandit Shifter

Installation Instructions Street Bandit Shifter Installation Instructions Street Bandit Shifter Part Number 80797 (see www.bmracing.com for the latest technical product information) 2006, 2000 by B&M Racing and Performance Products The B&M Street Bandit

More information

Printed in the U.S.A.

Printed in the U.S.A. Installation Instructions Hammer Shifter Part No. 80885 & 80887 2010, 2006, 2005, 2004, 1999 by B&M Racing and Performance Products (Visit www.bmracing.com for additional products and product information)

More information

Installation Instructions Hammer Shifter Fits: GM, Ford, Chrysler Transmissions See Application Guide for Specific Applications Part # 80885

Installation Instructions Hammer Shifter Fits: GM, Ford, Chrysler Transmissions See Application Guide for Specific Applications Part # 80885 Installation Instructions Hammer Shifter Fits: GM, Ford, Chrysler Transmissions See Application Guide for Specific Applications Part # 80885 WORK SAFELY! For maximum safety, perform this installation on

More information

Installation Instructions QUICKSILVER CONSOLE SHIFTER Fits: Chevelle / El Camino

Installation Instructions QUICKSILVER CONSOLE SHIFTER Fits: Chevelle / El Camino WORK SAFELY! For maximum safety, perform this installation on a clean, level surface and with the engine turned off. Place blocks or wedges in front of and behind both rear wheels to prevent movement in

More information

Installation Instructions StarShifter

Installation Instructions StarShifter Installation Instructions StarShifter Part Number 80675 2000 by B&M Racing & Performance Products LLC The B&M StarShifter can be used in vehicles equipped with most popular three speed automatic transmissions.

More information

Installation Instructions Console Megashifter

Installation Instructions Console Megashifter Installation Instructions Console Megashifter 1968-1969 Camaro Part Number 81035 This B&M Megashifter is designed to fit in the console of a 1968-1969 Chevrolet Camaro. In 1968, these vehicles were equipped

More information

Installation Instructions QUICKSILVER SHIFTER Fits: Chevrolet Camaro Pontiac Firebird Catalog # 80688

Installation Instructions QUICKSILVER SHIFTER Fits: Chevrolet Camaro Pontiac Firebird Catalog # 80688 Installation Instructions QUICKSILVER SHIFTER Fits: 1973-1981 Chevrolet Camaro 1970-1981 Pontiac Firebird Catalog # 80688 WORK SAFELY! For maximum safety, perform this installation on a clean, level surface

More information

Installation Instructions Pro Stick Shifter

Installation Instructions Pro Stick Shifter Installation Instructions Pro Stick Shifter Part Number 80701, 80702 & 80706 2012, 2010, 2008, 2001, 1998 by B&M Racing and Performance Products The B&M Pro Stick shifter #80701 and #80706 comes equipped

More information

Cable Shift Linkage Kit

Cable Shift Linkage Kit Cable Shift Linkage Kit INSTALLATION INSTRUCTIONS ididit column to GM Trans FOR PART NUMBER S: 2801000010, 2802000010 ididit Column to 350 Trans...Pg 1-4 ididit Column to 400 Trans...Pg 5-8 ididit Column

More information

M GT 2005 up Mustang ENGINE START Push-Button INSTRUCTION SHEET

M GT 2005 up Mustang ENGINE START Push-Button INSTRUCTION SHEET Please contact the Ford Racing Techline for the most current instruction information @ (800) FORD-788!!! PLEASE READ THE FOLLOWING INSTRUCTIONS CAREFULLY PRIOR TO INSTALLATION!!! OVERVIEW: The following

More information

Return to Instruction Sheet index. Installation Instructions For C-4 70 and Later, Except 70 Falcon

Return to Instruction Sheet index. Installation Instructions For C-4 70 and Later, Except 70 Falcon Page 1 of 8 Return to Instruction Sheet index TCI 260100 Trans-Scat Automatic Transmission Installation Instructions For C-4 70 and Later, Except 70 Falcon TCI 260100 Kit Contains: Qty. Description One

More information

MM Caster/Camber Plates, (MMCC7989)

MM Caster/Camber Plates, (MMCC7989) 3430 Sacramento Dr., Unit D San Luis Obispo, CA 93401 Telephone: 805/544-8748 Fax: 805/544-8645 www.maximummotorsports.com MM Caster/Camber Plates, 1979-89 (MMCC7989) IMPORTANT: The bearing used in our

More information

ADVANCE ADAPTERS INC. P/N: JEEP TJ & (XJ 84-01) ATLAS 4 SPEED CABLE SHIFTER units built after 5/1/12

ADVANCE ADAPTERS INC. P/N: JEEP TJ & (XJ 84-01) ATLAS 4 SPEED CABLE SHIFTER units built after 5/1/12 Paso Robles, CA 93447 PAGE 1 OF 9 Telephone: (800) 350-2223 Fax: (805) 238-4201 Page Rev. Date: 05-12-15 KIT CONSISTS OF: No. Qty Part No. Description 1 1 302051 BASE- TWIN STICK MOUNT 2 1 302080 STUD

More information

JEEP TJ & (XJ 84-01) ATLAS 2 SP.

JEEP TJ & (XJ 84-01) ATLAS 2 SP. KIT CONSISTS OF: No. Qty Part No. Description 4320 Aerotech Center Way, Page 1 of 9 1 1 302051-RLE BASE- TWIN STICK MOUNT 42RLE 2 1 302080 STUD BOLT 1/2"-13 X 7 (XJ) 3 1 303120 SERRATED LOCK NUT 1/2" X

More information

Push Start Ignition (05-10 All) Installation

Push Start Ignition (05-10 All) Installation Tools Required: Phillips head screwdriver Flat head screwdriver Ratchet 7mm Socket Torx T20 bit Wire strippers/cutters Hand file Needle nose pliers Installation Instructions: Push Start Ignition (05-10

More information

Your Steering Column Specialist

Your Steering Column Specialist Cable Shift Installation Instructions for: ididit Column to GM Trans www.ididitinc.com ididit Column to 350 Trans...PG1-4 ididit Column to 400 Trans...PG5-8 ididit Column to 700R4 & 4L60 Series Trans...PG9-12

More information

1 Green Pressure Regulator Spring Automatic transmissions operate at temperatures between 150ºF and

1 Green Pressure Regulator Spring Automatic transmissions operate at temperatures between 150ºF and Installation Instructions for 603107 Valve Body Kit C-4 1970 & Later Tools Required Speed Handle or Ratchet 3/8 Drive 1/2 Socket 3/8 Drive 7/16 Socket 3/8 Drive 5/16 Socket 3/8 Drive Small Screwdriver

More information

INSTALLATION INSTRUCTION 88146

INSTALLATION INSTRUCTION 88146 INSTALLATION INSTRUCTION 88146 Rev H FOR RANCHO SUSPENSION SYSTEM RS6547: 4WD SUBURBAN/YUKON XL, 4WD TAHOE/YUKON, & 4WD AVALANCHE READ ALL INSTRUCTIONS THOROUGHLY FROM START TO FINISH BEFORE BEGINNING

More information

Installation Instructions

Installation Instructions Installation Instructions Magnum Grip Pro Stick Shifter including CARBON FIBER models (see www.bmracing.com for the latest fitment applications and model years) Part # s 81040,81041, 81043, & 81044 2010,

More information

This is an aluminum-case PowerGlide Transmission out of a 1966 Chevelle.

This is an aluminum-case PowerGlide Transmission out of a 1966 Chevelle. Removal Procedures ***Take a picture of the transmission and note the lever positions (Transmission Arm Lever points up and Kickdown Lever point down)*** This is an aluminum-case PowerGlide Transmission

More information

2. Remove front wheels.

2. Remove front wheels. Read all instructions before beginning work. Following instructions in the proper sequence will ensure the best and easiest installation. Thank you for purchasing Maximum Motorsports Caster/Camber Plates.

More information

Torqueflite Trans-Scat Kit

Torqueflite Trans-Scat Kit TCI 220000 Torqueflite Trans-Scat Kit This kit can be installed in a few hours by carefully following directions. Read all instructions first to familiarize yourself with the parts and procedures. Work

More information

The steering column is of a modular construction and features easy to service electrical switches.

The steering column is of a modular construction and features easy to service electrical switches. file://c:\tso\tsocache\vdtom_5368\svk~us~en~file=svkb4a01.htm~gen~ref.htm Page 1 of 3 Section 11-04A: Steering Column, Ranger DESCRIPTION AND OPERATION 1997 Ranger Workshop Manual Steering Column NOTE:

More information

Your Steering Column Specialist

Your Steering Column Specialist Cable Shift Installation Instructions for: GM Column to GM Transmission GM Steering Column to: 350 Trans...Pg1 400 Trans...Pg5 700R4 & 4L60 Series Trans...Pg9 www.ididitinc.com ididit is... Your Steering

More information

Installation Instructions Pro Bandit Shifter Fits: GM Powerglide Automatic Transmissions

Installation Instructions Pro Bandit Shifter Fits: GM Powerglide Automatic Transmissions Installation Instructions Pro Bandit Shifter Fits: 1962-1973 GM Powerglide Automatic Transmissions Part # 80793 WORK SAFELY! For maximum safety, perform this installation on a clean, level surface and

More information

PRODUCT USE INFORMATION

PRODUCT USE INFORMATION 9RC61000 Jeep YJ Body Lift Thank you for choosing Rough Country for all your suspension needs. This body lift fits both manual and Automatic equipped vehicles!!! Refer to last page of this Instruction

More information

INSTALLATION INSTRUCTIONS Auto Level Compressor Kit IMPORTANT NOTES

INSTALLATION INSTRUCTIONS Auto Level Compressor Kit IMPORTANT NOTES INSTALLATION INSTRUCTIONS 4880 Auto Level Compressor Kit Thank you for purchasing a quality Hellwig Product. PLEASE READ THIS INSTRUCTION SHEET COMPLETELY BEFORE STARTING YOUR INSTALLATION IMPORTANT NOTES

More information

JEEP TJ & (XJ 84-01) ATLAS 2 SPEED CABLE SHIFTER units built before 4/30/12

JEEP TJ & (XJ 84-01) ATLAS 2 SPEED CABLE SHIFTER units built before 4/30/12 KIT CONSISTS OF: No. Qty Part No. Description 4320 Aerotech Center Way, Page 1 of 6 1 1 302051-RLE BASE- TWIN STICK MOUNT 42RLE 2 1 302080 STUD BOLT 1/2"-13 X 7 (XJ) 3 1 303120 SERRATED LOCK NUT 1/2"-

More information

INSTALLATION INSTRUCTIONS 97 FORD EXPEDITION

INSTALLATION INSTRUCTIONS 97 FORD EXPEDITION INSTALLATION INSTRUCTIONS 97 FORD EXPEDITION 1. Read the instructions completely and carefully before you begin. Check the kit for proper contents (refer to the part s list and the picture diagrams). Before

More information

Installation Manual TWM Performance Short Shifter Cobalt SS/SC, SS/TC, HHR SS, Ion Redline and Saab 9-3

Installation Manual TWM Performance Short Shifter Cobalt SS/SC, SS/TC, HHR SS, Ion Redline and Saab 9-3 Page 1 Installation Manual TWM Performance Short Shifter Cobalt SS/SC, SS/TC, HHR SS, Ion Redline and Saab 9-3 Please Note: It is preferable to park on a flat surface, as you will have to engage and disengage

More information

Installation Instructions COMPETITION/PLUS SHIFTER Ford Mustang MT82 6-Speed Manual Transmission Catalog#

Installation Instructions COMPETITION/PLUS SHIFTER Ford Mustang MT82 6-Speed Manual Transmission Catalog# Installation Instructions COMPETITION/PLUS SHIFTER 2015-2017 Ford Mustang MT82 6-Speed Manual Transmission Catalog# 3916037 Rev. 00 WORK SAFELY! For maximum safety, perform this installation on a clean,

More information

Global West Suspension 655 South Lincoln Ave San Bernardino Ca Phone Fax Web address globalwest.

Global West Suspension 655 South Lincoln Ave San Bernardino Ca Phone Fax Web address globalwest. Global West Suspension 655 South Lincoln Ave San Bernardino Ca. 92408 Phone 877-470-2975 Fax 909-890-0703 Web address globalwest.net Mustang coilover instruction sheets for 64-66 Kit includes the following

More information

LoD Offroad. Jeep JK Door Linked Rear Bumper with Tire Carrier Installation Instructions

LoD Offroad. Jeep JK Door Linked Rear Bumper with Tire Carrier Installation Instructions LoD Offroad Jeep JK Door Linked Rear Bumper with Tire Carrier Installation Instructions Please read through the instructions before beginning any part of the installation process. Packaging List: 1-Rear

More information

Suspension System RS6582B

Suspension System RS6582B Suspension System RS6582B Tahoe/Yukon READ ALL INSTRUCTIONS THOROUGHLY FROM START TO FINISH BEFORE BEGINNING INSTALLATION IMPORTANT NOTES! WARNING: This suspension system will enhance the off-road performance

More information

Installation Instructions For Part Number: Scoop and Snorkel Kit

Installation Instructions For Part Number: Scoop and Snorkel Kit Installation Instructions For Part Number: 883-275 Scoop and Snorkel Kit 2008-14 Polaris Ranger RZR 800 800 E.F.I. Tools Required For Installation: 7/16 and 1/2 Wrenches. 10mm, 7/16, and 1/2 Sockets. T-25

More information

PRODUCT USE INFORMATION

PRODUCT USE INFORMATION 921545200 *54520BAG1* 54520BAG1 Thank you for choosing Rough Country for all your suspension needs. 2009-17 Ford F150 3 Suspension Kit Rough Country recommends a certified technician install this system.

More information

PRODUCT USE INFORMATION

PRODUCT USE INFORMATION 921522000A *52200BAG3* 52200BAG3 Thank you for choosing Rough Country for all your suspension needs. 2009-18 Ford F150 2 Leveling Kit Rough Country recommends a certified technician install this system.

More information

Models Affected: Certain 2015 & 2016 All American Front Engine and Vision Buses Equipped with Hydraulic Brakes ISSUE _ CORRECTIVE ACTION _

Models Affected: Certain 2015 & 2016 All American Front Engine and Vision Buses Equipped with Hydraulic Brakes ISSUE _ CORRECTIVE ACTION _ R E C A L L C A M P A I G N -- R 1 4 X R ---- Models Affected: Certain 2015 & 2016 All American Front Engine and Vision Buses Equipped with Hydraulic Brakes ISSUE _ CORRECTIVE ACTION -- -- _ The parking

More information

1989 Jeep Cherokee. STEERING COLUMN' '1989 STEERING Jeep Steering Columns STEERING COLUMN STEERING Jeep Steering Columns

1989 Jeep Cherokee. STEERING COLUMN' '1989 STEERING Jeep Steering Columns STEERING COLUMN STEERING Jeep Steering Columns STEERING COLUMN 1989 STEERING Jeep Steering Columns DESCRIPTION All models use collapsible steering columns. All columns have integral ignition switch and locking device. Optional tilt wheel is available

More information

Tilt Steering Column Instruction Sheet

Tilt Steering Column Instruction Sheet Tilt Steering Column Instruction Sheet PLEASE READ BEFORE YOU BEGIN TO INSTALL COLUMN Flaming River all new parts pledge. The best in the business and a three-year warranty. Flaming River tilt steering

More information

07-11 GM 1500 Pickup, Avalanche, Yukon, Tahoe, Suburban Front 2.5 Kit

07-11 GM 1500 Pickup, Avalanche, Yukon, Tahoe, Suburban Front 2.5 Kit 92130500 07-11 GM 1500 Pickup, Avalanche, Yukon, Tahoe, Suburban Front 2.5 Kit Thank you for choosing Rough Country for all your suspension needs. Rough Country recommends a certified technician install

More information

Cable Shift Linkage Kit

Cable Shift Linkage Kit Cable Shift Linkage Kit INSTALLATION INSTRUCTIONS ididit column to Chrysler 727/904 Trans FOR PART NUMBER S: 2801700010, 2802700010 S INCE 1986 www.ididitinc.com 610 S. Maumee St., Tecumseh, MI 49286 PH:

More information

JEEP TJ & (XJ 84-01) ATLAS 2 SPEED CABLE SHIFTER units built before 4/30/12

JEEP TJ & (XJ 84-01) ATLAS 2 SPEED CABLE SHIFTER units built before 4/30/12 Paso Robles, CA 93447 PAGE 1 OF 6 Telephone: (800) 350-2223 Fax: (805) 238-4201 Page Rev. Date: 05-12-15 KIT CONSISTS OF: No. Qty Part No. Description 1 1 302051-RLE BASE- TWIN STICK MOUNT 42RLE 2 1 302075

More information

2. With the rear door open remove pull-style clip from the passenger side just below the door latch.

2. With the rear door open remove pull-style clip from the passenger side just below the door latch. LoD Offroad FJ Cruiser Rear Bumper with Tire Carrier Installation Instructions 1. Begin with removing factory spare from the rear door. 2. With the rear door open remove pull-style clip from the passenger

More information

'99-03 CHEVROLET/GMC IFS 4WD 6" SUSPENSION SYSTEM P/N INSTALLATION INSTRUCTIONS

'99-03 CHEVROLET/GMC IFS 4WD 6 SUSPENSION SYSTEM P/N INSTALLATION INSTRUCTIONS 1/16/04 '99-03 CHEVROLET/GMC IFS 4WD 6" SUSPENSION SYSTEM P/N. 10-41099 INSTALLATION INSTRUCTIONS NOTE: Each Lift Kit and options to Lift Kits are packaged separately. Therefore, installation procedures

More information

INSTALLATION INSTRUCTIONS FORD F-150 2WD & 4WD RETAINS FACTORY TOW HOOKS PART #P3063

INSTALLATION INSTRUCTIONS FORD F-150 2WD & 4WD RETAINS FACTORY TOW HOOKS PART #P3063 INSTALLATION INSTRUCTIONS FORD F-150 2WD & 4WD RETAINS FACTORY TOW HOOKS PART #P3063 PARTS LIST: 1 Grille Guard 2 10-1.5mm Nylon Lock Nuts 1 Driver/Left Frame Mounting Bracket 4 12mm Plastic Washers 1

More information

Return to Instruction Sheet index TCI Torqueflite Trans-Scat Kit

Return to Instruction Sheet index TCI Torqueflite Trans-Scat Kit Page 1 of 11 Return to Instruction Sheet index TCI 220000 Torqueflite Trans-Scat Kit This kit can be installed in a few hours by carefully following directions. Read all instructions first to familiarize

More information

04-08 FORD F150 4 KIT

04-08 FORD F150 4 KIT 9257700 04-08 FORD F50 4 KIT THANK YOU FOR CHOOSING ROUGH COUNTRY FOR YOUR SUSPENSION NEEDS. Rough Country recommends a certified technician install this system. In addition to these instructions, professional

More information

INSTALLATION INSTRUCTION 88148

INSTALLATION INSTRUCTION 88148 INSTALLATION INSTRUCTION 88148 Rev C For Rancho Suspension Systems RS6548, RS6549 & RS6550: GM 2500HD, 2500, and 1500HD Trucks READ ALL INSTRUCTIONS THOROUGHLY FROM START TO FINISH BEFORE BEGINNING INSTALLATION

More information

04-08 FORD F150 6 KIT

04-08 FORD F150 6 KIT 957600 THANK YOU FOR CHOOSING ROUGH COUNTRY FOR YOUR SUSPENSION NEEDS. 0-08 FORD F50 6 KIT Rough Country recommends a certified technician install this system. In addition to these instructions, professional

More information

Maximum Motorsports Caster/Camber Plates (03-04 Cobra) - Installation Instructions

Maximum Motorsports Caster/Camber Plates (03-04 Cobra) - Installation Instructions Maximum Motorsports Caster/Camber Plates (03-04 Cobra) - Installation Instructions The below installation instructions work for the following products: Maximum Motorsports Caster/Camber Plates (03-04 Cobra)

More information

ATLAS TRANSFER CASES CABLE SHIFTER units built after 5/1/12

ATLAS TRANSFER CASES CABLE SHIFTER units built after 5/1/12 KIT CONSISTS OF: No. Qty Part No. Description P.O. Box 247, 4320 Aerotech Center Way PAGE 1 OF 6 Page Rev. Date: 08-01-17 1 1 302051 BASE- TWIN STICK MOUNT 2 1 302060 BOOT- TWIN STICK 3 1 302063 BOOT RING-

More information

*1576BAG9* 1576BAG FORD F KIT C THANK YOU FOR CHOOSING ROUGH COUNTRY FOR YOUR SUSPENSION NEEDS.

*1576BAG9* 1576BAG FORD F KIT C THANK YOU FOR CHOOSING ROUGH COUNTRY FOR YOUR SUSPENSION NEEDS. 957600C THANK YOU FOR CHOOSING ROUGH COUNTRY FOR YOUR SUSPENSION NEEDS. 0-08 FORD F50-6 KIT Rough Country recommends a certified technician install this system. In addition to these instructions, professional

More information

**DO NOT EXCEED RECOMMENDED VEHICLE TOWING WEIGHT!**

**DO NOT EXCEED RECOMMENDED VEHICLE TOWING WEIGHT!** 60660 SUBKIT 7/8/0 **DO NOT EXCEED RECOMMENDED VEHICLE TOWING WEIGHT!** DODGE 500 / 3500 SHORT AND LONG BED PAGE OF 5 WARNING!! BRAKE, FUEL, AND ELECTRICAL LINES MAY NEED TO BE LOOSENED OR REPOSITIONED

More information

INSTALLATION INSTRUCTION 88051

INSTALLATION INSTRUCTION 88051 INSTALLATION INSTRUCTION 88051 For Rancho Suspension System RS6551: Chevrolet 2500 Suburban & 2500 Avalanche READ ALL INSTRUCTIONS THOROUGHLY FROM START TO FINISH BEFORE BEGINNING INSTALLATION Rev C IMPORTANT

More information

Subaru 5-Speed Double Adjustable Short Throw Shifter

Subaru 5-Speed Double Adjustable Short Throw Shifter Subaru 5-Speed Double Adjustable Short Throw Shifter 1999+ Subaru Impreza 5-Speed 2004-2005 Subaru Forester XT 5-Speed Congratulations on your purchase of the COBB Tuning Double Adjustable Short Throw

More information

Rear bumper cannot be used for towing after installation of the rear bumper relocation brackets.

Rear bumper cannot be used for towing after installation of the rear bumper relocation brackets. 921RC7020 *RC702BAG2* RC702BAG2 GM 07-13 4WD 1500 P/U 3 Body Lift Thank you for choosing Rough Country for all your suspension needs. Rough Country recommends a certified technician install this kit. Attempts

More information

09-12 Dodge 4WD Leveling Kit

09-12 Dodge 4WD Leveling Kit 9235900 09-12 Dodge 4WD 1500 2.5 Leveling Kit Thank you for choosing Rough Country for all your suspension needs. DOES NOT FIT TRX PACKAGE VEHICLES!! Rough Country recommends a certified technician install

More information

Cable Shift Linkage Kit

Cable Shift Linkage Kit Cable Shift Linkage Kit INSTALLATION INSTRUCTIONS Ford column to Ford 4R70W/AODE Trans FOR PART NUMBER S: 2802650010 S INCE 1986 www.ididitinc.com 610 S. Maumee St., Tecumseh, MI 49286 PH: (517) 424-0577

More information

»Product» Safety Warning

»Product» Safety Warning #F9387 Installation Instructions 1999-2003 Ford Super Duty 2/4wd Gas Only 3" Body Lift Kit Read and understand all instructions and warnings prior to installation of product and operation of vehicle. Zone

More information

Ford F150 2 Suspension Kit

Ford F150 2 Suspension Kit 92569000B Thank you for choosing Rough Country for all your suspension needs. 2014-17 Ford F150 2 Suspension Kit Rough Country recommends a certified technician install this system. In addition to these

More information

1. Remove the stock linkage and the stock column shift lever by driving the pin out.

1. Remove the stock linkage and the stock column shift lever by driving the pin out. Installation Instructions lndy Pickup 3-Speed Shifter Fits 1963-Later GM & Ford 2WD Pick Up w/ Ford, Saginaw, Muncie, and Tremec Transmissions Catalog # 5010016 WORK SAFELY! For maximum safety, perform

More information

(2) 10mm Quick Release Bolts with Pivot Washers (4) 10mm Flat Washers (2) 10mm Nylon Lock Nuts. (4) 10mm Plastic Washers

(2) 10mm Quick Release Bolts with Pivot Washers (4) 10mm Flat Washers (2) 10mm Nylon Lock Nuts. (4) 10mm Plastic Washers PARTS LIST: EXTREME GRILLE GUARD 1 Extreme Heavy Duty Grille Guard 2 10mm Cam Lever Quick Release Bolts with Special Pivot Washer 1 Driver/left Frame Mounting Bracket 4 10mm x 24mm OD x 2.2mm Flat Washers

More information

INSTALLATION INSTRUCTIONS RATTLER STEEL RUNNING BOARDS FORD TRANSIT VAN (FULL SIZE)

INSTALLATION INSTRUCTIONS RATTLER STEEL RUNNING BOARDS FORD TRANSIT VAN (FULL SIZE) INSTALLATION INSTRUCTIONS PARTS LIST: 1 32-inch Steel Running Board 1 8-1.25mm x 35mm Hex Bolt 1 96-inch Steel Running Board 13 8-1.25mm x 25mm Hex Bolt 5 Passenger Side/Driver Side Mounting Brackets 20

More information